

分析报告单



品 名: 中性树胶
批 号: 20190611
级 别: 显微镜用
检验依据: Q/GHKJ 390-2017
分子式: -
分子量: -
检验日期: 2019-06-11

检 验 项 目	指 标	检验结果
折光率(n_D^{20})	1.5216~1.5240	合格
酸值/(mgKOH/g)	≤ 20	<20
二甲苯溶解试验	合格	合格

结论: 符合显微镜用规定。

备注:

签发人: 张志斌

复核人: 周一朗

检验人: 谢育明